
Page 1 - NUMBER 2257-ADZNND

Ministry of the Environment and Climate Change

Ministère de l’Environnement et de l’Action en 

matière de changement climatique

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 2257-ADZNND
Issue Date: May 26, 2017

The Regional Municipality of Halton

1151 Bronte Rd

Oakville, Ontario

L6M 3L1

Site Location: Acton Waste Water Treatment Plant (WWTP)

202 Churchill Rd S

Halton Hills, Regional Municipality of Halton

L7J 2J7

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act, R.S.O. 1990, c. E. 19 

(Environmental Protection Act) for approval of:
 

alternation, extension, usage and operation of municipal sewage works in accordance with Section 53 of 

OWRA for the treatment of sanitary sewage and disposal of effluent to Black Creek via a Sewage 

Treatment Plant (Acton WWTP) as follows:

Rated Capacity of Sewage Treatment Plant:

Prior to completion of construction of all Proposed Works: 4,545 m
3

/d;�

Upon completion of construction of all Proposed Works: 5,200 m
3

/d;�

Upon completion of Phase I of the Total Phosphorus Offset Program: 5,600 m
3

/d;�

Proposed Works

Flow Distribution Chamber

one (1) influent distribution chamber, equipped with coarse bubble aeration system and baffles;�

manually operated weir gates for flow splitting to existing Plant B and new Plant C;�



Page 2 - NUMBER 2257-ADZNND

Plant C - design average daily flow: 3,733 m
3

/d

Primary Treatment - Peak Daily Flow Rate: 10,562 m
3

/d

two (2) 22.5 m x 5.6 m x 4.22 m SWD primary clarifiers, equipped sludge and scum removal �

mechanisms;

two (2) raw sludge pumps (one standby), each rated at 10 L/s at 23 m total dynamic head �

(TDH);

one (1) scum pump rated at 10 L/s at 22 m TDH;�

one (1) primary clarifier unwatering pump rated at 21 L/s at 12 m TDH;�

Secondary Treatment - Peak Hourly Flow Rate: 550.8 m
3

/h

Biological Treatment

two (2) three-pass 24.2 m x 9.1 m x 5.68 m SWD aeration tanks, each partitioned into �

three anoxic zones at front and an aerobic zone, equipped with fine bubble aeration 

systems;

one (1) submersible mixer in each anoxic zone;�

three (3) blowers (one standby), each rated at 1,530 Nm
3

/hr at 59 kPa;�

one (1) sluice gate controlling the discharge of primary effluent for step feed, with one (1) �

channel directing the discharge into the end of second pass and one (1) channel directing 

the discharge just beyond the anoxic zone in the first pass;

Secondary Sedimentation

two (2) 27 m x 9.7 m x 4.0 m SWD secondary clarifiers, equipped with sludge and scum �

removal mechanisms;

three (3) return activated sludge (RAS)/wasted activated sludge (WAS) pumps (one �

standby), each rated at 21 L/s at 12 m TDH;

two (2) scum pumps, each rated at 10 L/s at 23 m TDH;�

Tertiary Filtration - Peak Hourly Flow Rate: 826 m
3

/h

six (6) concrete filter cells in which one (1) is constructed without modulus in Phase I and five �

(5) cells, each with a Peak Hourly Flow Rate of 165.2 m
3

/h, are equipped with four (4) 4.65 m
2

 

modules;

two (2) air compressors (one standby);�

two (2) backwash pumps, each rated at 30 L/s at 15 m TDH;�

Supplementary Treatment

Phosphorus Removal System



Page 3 - NUMBER 2257-ADZNND

reconfiguration of existing pumps for dual point chemical addition to flow distribution �

chamber, Plant B secondary clarifier inlets and Plant C aeration tank outlets;

two (2) additional chemical feed pump, rated at 400 mL/s at 69 m TDH;�

UV Disinfection - Peak Hourly Flow Rate: 1058.8 m
3

/h

two (2) 8.95 m x 0.407 m x 0.83 m SWD channels, equipped with UV disinfection systems;�

Effluent Pumping Station

one (1) 6 m x 3 m x 2.9 m SWD wet well with a capacity of 20 m
3

;�

four (4) effluent sewage pumps (one standby), each rated at 99.4 L/s at 6.5 m TDH;�

one (1) bypass sewer with a sluice gate installed on the bypass pipe;�

Final Effluent Measuring and Sampling Point

final effluent flow metering device located at 600 mm outfall sewer following the effluent �

pumping station;

an automatic sampler for sampling the Final Effluent at sump following UV disinfection;�

Effluent Outfall

a 600 mm diameter effluent sewer discharging to Black Creek terminating at a reinforced �

concrete headwall;

Sludge Stabilization

one (1) 572 m
3

 digester designed to operate as either a primary or secondary digester;�

two (2) sludge recirculation pumps (one standby), each rated at 9.5 L/s at 7.9 m TDH;�

three (3) digester mixing pumps (one standby);�

one (1) 45 m
3

 sludge hopper allowing for filling of trucks to reduce liquid level in the secondary �

digester;

Standby Power

one (1) 250 kW standby diesel generator set in spill containment area, with one (1) 2,250 L fuel �

tank;

Previous Works

Influent Sewer

a 600 mm diameter influent sewer from MH3 discharging to Preliminary Treatment;�



Page 4 - NUMBER 2257-ADZNND

Preliminary Treatment System

Screenings - Peak Instantaneous Flow Rate: 235.2 L/s

two (2) mechanical bar screens with 6 mm bar openings, each with a Peak Instantaneous �

Flow Rate of 117.6 L/s;

two (2) screenings conveyor/washer/compactors;�

one (1) bypass channel for screen and girt removal;�

Girt Removal - Peak Hourly Flow Rate 760.7 m
3

/h

one (1) 3 m diameter x  3.86 m deep vortex grit removal tank;�

one (1) girt slurry pump rated at 12 L/s;�

one (1) girt classifier;�

Flow Distribution Chamber

a flow splitter manhole to Plant A and Plant B;�

one (1) Parshall flume for Plant B inflow measurement;�

Influent Sampling Point

an automatic sampler for sampling the Influent at right outside of headworks building;�

Plant A - design average daily flow:1,100 m
3

/d (to be decommissioned)

Sewage Pumping Station

two (2) submersible pumps (one standby), each rated at 1,200 m
3

/d, discharging to Plant A;�

Primary Sedimentation

one (1)  2.44 m SWD primary clarifier;�

Secondary Treatment

Biological Treatment

two (2) square bottom aeration tanks having a combined volume of 439 m
3

 and equipped �

with jet aeration;

one (1) air blower, rated at 37 kW;�



Page 5 - NUMBER 2257-ADZNND

Secondary Sedimentation

two (2)  secondary clarifiers, equipped with sludge and scum removal mechanisms;�

four (4) RAS pumps;�

Plant B - design average daily flow: 3,445 m
3

 /d (to be re-rated to 1,867 m
3

/d)

Primary Sedimentation - Peak Daily Flow Rate: 4,758 m
3

/d

one (1) 3.66 m x 15.24 m x 2.67 m SWD primary clarifier and one (1) 4.25 m x 15.24 m x �

2.67 m SWD primary clarifier, each with a Peak Daily Flow Rate of 2,379 m
3

/d, equipped 

sludge and scum removal mechanisms;

two (2) primary/scum sludge pumps (one standby), each rated at 3.7 L/s;�

Secondary Treatment - Peak Hourly Flow Rate 253.5 m
3

/h

Biological Treatment

four (4) 8.53 m x 8.53 m x 2.59 m SWD aeration tanks, equipped with fine bubble �

aeration system;

two (2) air blowers (one standby), each rated at 33.9 m
3

/min at 38 kPa;�

Secondary Sedimentation

two (2) 6.1 m x 25.3 m x 3.66 m SWD secondary clarifiers, equipped with sludge and �

scum removal mechanisms

three (3) RAS pumps (one standby), each rated at 24 L/s at 11 m TDH;�

Tertiary Treatment (to be decommissioned)

two (2)  shallow-bed sand filters, each with a Peak Flow Rate of 6,705 m
3

/d;�

three (3) backwash pumps, one (1) rated at 900 m
3

/d and two (2) rated at 3,500 m
3

/d;�

Supplemental Treatment

Phosphorus Removal System

one (1) 27.3 m
3

 chemical storage tank;�

four (4) metering pumps (one standby), each rated at 100-500 L/h;�



Page 6 - NUMBER 2257-ADZNND

Flocculation System

polymer addition downstream of the primary alum dosage point;�

UV Disinfection  (to be decommissioned)

a UV disinfection system consists of two banks, each with three (3) modulus;�

Final Effluent Outfall (to be decommissioned)

a 450 mm diameter effluent sewer discharging to Black Creek;�

Sludge Management

one (1) 10.7 m diameter x 6.7 m depth primary anaerobic digester with gas mixing;�

one (1) 8.2 m diameter x 6.7 m depth secondary digester;�

sludge loading station;�

five (5) 6.1 m x 14.3 m sludge drying beds;�

Standby Power

one (1) 300 kW standby diesel generator set in spill containment area, with one (1) 4,500 L fuel �

tanks;

all other controls, electrical equipment, instrumentation, piping, pumps, valves and appurtenances 

essential for the proper operation of the aforementioned sewage works,

all in accordance with the submitted supporting documents listed in Schedule A.
 

For the purpose of this environmental compliance approval, the following definitions apply:
 

"Annual Average Effluent Concentration" means the arithmetic mean of all Single Sample Results of the 1.

concentration of a contaminant in the Final Effluent sampled or measured during a calendar year;

"Annual Average Daily Effluent Flow" means the cumulative total Final Effluent discharged during a 2.

calendar year divided by the number of days during which Final Effluent was discharged that year;

"Annual Average Daily Effluent Loading" means the value obtained by multiplying the Annual Average 3.

Effluent Concentration of a contaminant by the Annual Average Daily Effluent Flow over the same 

calendar year;

"Annual Average Daily Influent Flow" means the cumulative total sewage flow of Influent to the 4.

Sewage Treatment Plant during a calendar year divided by the number of days during which sewage was 

flowing to the Sewage Treatment Plant that year;



Page 7 - NUMBER 2257-ADZNND

"Approval" means this entire document and any schedules attached to it, and the application;5.

"BOD5" (also known as TBOD5) means five day biochemical oxygen demand measured in an unfiltered 6.

sample and includes carbonaceous and nitrogenous oxygen demands;

"Bypass" means diversion of sewage around one or more unit processes within the Sewage Treatment 7.

Plant with the diverted sewage flows being returned to the Sewage Treatment Plant treatment train 

upstream of the Final Effluent compliance sampling point, and discharging to the environment through 

the approved Final Effluent outfall;

"CBOD5" means five day carbonaceous (nitrification inhibited) biochemical oxygen demand measured 8.

in an unfiltered sample;

"Director" means a person appointed by the Minister pursuant to section 5 of the EPA for the purposes 9.

of Part II.1 of the EPA;

"E. coli " refers to the thermally tolerant forms of Escherichia that can survive at 44.5 degrees Celsius;10.

"EPA" means the Environmental Protection Act , R.S.O. 1990, c.E.19, as amended;11.

"Equivalent Equipment" means an alternate equipment set that meets the design requirements and 12.

performance specifications of an equipment set to be substituted;

"Event" means an action or occurrence, at a given location within the Works that causes a Bypass or 13.

Overflow. An Event ends when there is no recurrence of Bypass or Overflow in the 12-hour period 

following the last Bypass or Overflow. Overflows and Bypasses are separate Events even when they 

occur concurrently;

"Final Effluent" means effluent that are discharged to the environment through the approved Final 14.

Effluent outfall, including all Bypasses, that are required to comply with the effluent limits stipulated in 

the Approval for the Sewage Treatment Plant at the Final Effluent compliance sampling point;

"Geometric Mean Density" is the nth root of the product of n numerical Single Sample Results over the 15.

period specified;

"Influent" means flows to the Sewage Treatment Plant through the collection system, excluding all 16.

process return flows;

"Limited Operational Flexibility” (LOF) means the protocol which the Owner shall follow in order to 17.

undertake any pre-approved minor modification in this Approval;

"Ministry" means the ministry of the government of Ontario responsible for the EPA and OWRA and 18.

includes all officials, employees or other persons acting on its behalf;

"Monthly Average Effluent Concentration" means the arithmetic mean of all Single Sample Results of 19.